SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 7C / 20MHz+15MHz

QPSK

Lowest Channel / 1RB0O and 1RB74

Lowest Channel / 1RB99 and 1RBO

Spectrum = Spe =
Ref Level 0.00 dém  Offset 12.00 d@ Mode Auto Sweep Ref Level 0.00 dbm  Offset 12.00 @ Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PaES Limit fheck PAES
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-90 dem -90 des
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions [§purious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 927.52874 MHz ~46.06 dam -21.06 dB 30.000 MHz 1.000 GHz 1,000 MHz 998.786811 MHz ~46.10 dBm -21.10 db
1,000 GHz 2,475 GHz 1,000 MHz 247150 GHz -45.20 dBm -20.20 dB 1,000 GHz 2,475 GHz 1,000 MHz 2,45380 GHz -45.30 dBm -20,30 dé
2.615 GHz 3.000 GHz 1.000 MHz 2,95642 GHz -44.94 dam -19.94 d@ 2,615 GHz 3.000 GHz 1.000 MHz 2.95065 GHz -44.91 dBm -19.91 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,95826 GHz -40.50 dBm -15.50 dB 3.000 GHz 7.000 GHz 1,000 MHz 6.99625 GHz -40.79 dBm -15.73 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.35769 GHz -41.64 dam -16.64 dB 7.000 GHz 10,000 GHz 1,000 MHz 7.04774 GHz -41.49 dBm -16.49 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.27834 GHz -40.80 dBm -15.80 dB 10,000 GHz 14.000 GHz 1,000 MHz 13.99725 GHz -40.76 dBm -15.76 dB
14,000 GHz 18,000 GHz 1.000 MHz 1553706 GHz -37.08 dém -12,08 d8 14,000 GHz 18,000 GHz 1.000 MHz 15.55256 GHz -37.07 dém -12.07 dB
18,000 GHz 27.000 GHz 1,000 MHz 15,72615 GHz -38.13 dBm -13.13 dB 18,000 GHz 27,000 GHz 1.000 MHz 15.71565 GHz -38.21 dBm -13.21 db
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@1 AvgPwr @1 AvgPwr
Limit heck PaES Limit fheck PAES
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|[Epurious Emissions |Epurious Emissions
Rangelow | Rangeup | RBW | Frequenc: | Ppowerabs | Alimit Range Low | RangeUp | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1,000 GHz 1,000 MHz 942.55622 MHz -45.95 di@m -20.95 dB 30.000 MHz 1.000 GHz 1.000 MHz 940.61719 MHz -45.82 dBm -20.82 dB
1.000 GHz 2,475 GHz 1,000 MHz 2.46744 GHz -45.25 deém -20,25 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47187 GHz -45.13 dém -20.13 dB
2.615 GHz 3,000 GHz 1,000 MHz 296277 GHz -45.07 deém -20.07 dB 2,615 GHz 3.000 GHz 1.000 MHz 2,95892 GHz -45.05 dBm -20.05 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.01437 GHz -40.77 dém -15.77 d8 3.000 GHz 7.000 GHz 1.000 MHz 5.91639 GHz -40.48 dBm -15.48 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.36119 GHz -41.60 dBém -16.69 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.04124 GHz -41.56 dBm -16.56 dB
10.000 GHz 14,000 GHz 1,000 MHz 13,94376 GHz -40.70 dBém -15.70 dB 10,000 GHz 14.000 GHz 1.000 MHz 13.95576 GHz -40.79 dBm -15.79 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,54056 GHz -37.16 d&ém -12.18 dB 14,000 GHz 18.000 GHz 1.000 MHz 15.54756 GHz -37.28 dBm -12.28 db
18.000 GHz 27.000 GHz 1.000 MHz 1972515 GHz -38.30 dBm -13.30 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.70866 GHz -38.10 dBm -13.10 dB
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LTE Band 7C / 20MHz+15MHz

QPSK

Highest Channel / 1RB0 and 1RB74

Highest Channel / 1RB99 and 1RBO

Spectrum
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Ref Level 0.00 dém  Offset 12.00 d@ Mode Auto Sweep Ref Level 0.00 dbm  Offset 12.00 @ Mode Auta Sweep
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[Spurious Emissions [§purious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -45.97 dam -20.57 dB 30.000 MHz 1.000 GHz 1,000 MHz 915.40980 MHz -45.89 dBm -20.89 db
1.000 GHz 2,475 GHz 1,000 MHz 247482 GH2 -45.29 dém -20.29 d8 1,000 GHz 2,475 GHz 1,000 MHz 2.42689 GHz -45.26 dBém -20.26 dB
2.615 GHz 3.000 GHz 1.000 MHz 297143 GHz -44.80 dim -19.80 d@ 2,615 GHz 3.000 GHz 1.000 MHz 2.95200 GHz -44.79 dBm -19.79 dB
3.000 GHz 7.000 GHz 1,000 MHz 698175 GHz -40.74 dBm -15.74 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.92526 GHz -#0.52 dBm -15.52 db
7.000 GHz 10,000 GHz 1.000 MHz 7.33919 GHz -41.64 dam -16.64 dB 7.000 GHz 10,000 GHz 1,000 MHz 7.35860 GHz -41.70 dBm -16.70 dB
10.000 GHz 14,000 GHz 1,000 MHz 1327334 GHz -40.73 dBm -15.73 dB 10,000 GHz 14.000 GHz 1,000 MHz 13.92476 GHz -40.66 dBm -15.66 dB
14,000 GHz 18,000 GHz 1.000 MHz 1552706 GHz -37.15 dém -12.15 d8 14,000 GHz 18,000 GHz 1.000 MHz 1553606 GHz -37.22 dém -12.22 dB
18,000 GHz 27.000 GHz 1,000 MHz 15,67916 GHz -38.32 dBm -13.32 dB 18,000 GHz 27,000 GHz 1.000 MHz 15.73865 GHz -38.17 dBm -13.17 db
— — — —e
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LTE Band 7C / 20MHz+20MHz

QPSK

Lowest Channel / 1RB0O and 1RB99 Lowest Channel / 1RB99 and 1RBO

Spectrum = Spe =
Ref Level 0.00 dém  Offset 12.00 d@ Mode Auto Sweep Ref Level 0.00 dbm  Offset 12.00 @ Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PaES Limit fheck PAES
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[Spurious Emissions [§purious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 972.12644 MHz -45.95 dam -20.55 dB 30.000 MHz 1.000 GHz 1,000 MHz 886.60510 MHz ~45.56 dBm -20.56 db
1.000 GHz 2,475 GHz 1,000 MHz 246376 GHz -45.19 dém -20.19 d8 1,000 GHz 2,475 GHz 1,000 MHz 2,47076 GHz -45.14 dem -20.14 dB
2.615 GHz 3.000 GHz 1.000 MHz 2,94430 GHz -45.02 dam -20.02 d8 2,615 GHz 3.000 GHz 1.000 MHz 2.94314 GHz -45.11 dBm -20.11 dB
3.000 GHz 7.000 GHz 1,000 MHz 6,93926 GHz -40.76 dBm -15.76 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.91776 GHz -#0.76 dBm -15.76 db
7.000 GHz 10,000 GHz 1.000 MHz 7.03224 GHz -41.56 dBm -16.56 d& 7.000 GHz 10,000 GHz 1,000 MHz 7.33710 GHz -41.73 dBm -16.73 dB
10.000 GHz 14,000 GHz 1,000 MHz 1394676 GHz -40.66 dBm -15.66 dB 10,000 GHz 14.000 GHz 1,000 MHz 1398575 GHz -40.62 dBm -15.62 dB
14,000 GHz 18,000 GHz 1.000 MHz 1554206 GHz -37.36 dém -12.36 dB 14,000 GHz 18,000 GHz 1.000 MHz 15.52556 GHz -37.13 dém -12.13 dB
18,000 GHz 27.000 GHz 1,000 MHz 15,70866 GHz -38.24 dBm -13.24 dB 18,000 GHz 27,000 GHz 1.000 MHz 15.72015 GHz -38.25 dBm -13.25 db
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|[Epurious Emissions |Epurious Emissions
Rangelow | Rangeup | RBW | Frequenc: | Ppowerabs | Alimit Range Low | RangeUp | RBW Frequency Power Abs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 936.25437 MHz -45.84 dém -20.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -46.06 dBm -21.06 dB
1.000 GHz 2,475 GHz 1,000 MHz 230671 GHz -45.28 dam -20,28 d8 1.000 GHz 2,475 GHz 1.000 MHz 2,44864 GHz -45.26 dBm -20.26 dB
2.615 GHz 3,000 GHz 1,000 MHz 2972097 GHz -44.71 dBm -19.71 dB 2,615 GHz 3.000 GHz 1.000 MHz 2.93199 GHz -44.93 dBm -19.93 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.93076 GHz -40.61 dém -15.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -40.61 dBm -15.61 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.08574 GHz -41.70 dBm -16.70 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.00425 GHz -41.62 dBm -16.62 dB
10.000 GHz 14,000 GHz 1,000 MHz 13.27334 GHz -40.79 dBm -15.79 dB 10,000 GHz 14.000 GHz 1.000 MHz 13.27884 GHz -40.81 dBm -15.81 dB
14.000 GHz 18,000 GHz 1,000 MHz 15,54906 GHz -37.14 d&m -12,14 dB 14,000 GHz 18.000 GHz 1.000 MHz 15.52356 GHz -37.28 dBm -12.28 db
18.000 GHz 27.000 GHz 1.000 MHz 1969866 GHz -38.23 dBm -13.23 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.65966 GHz -38.12 dBm -13.12 db
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Report No. : FG402228B

LTE Band 7C / 20MHz+20MHz

QPSK

Spectrum = Spectrum =
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[Spurious Emissions [§purious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1,000 GHz 1.000 MHz 948.37331 MHz -46.07 dam -21.07 dB 30.000 MHz 1.000 GHz 1,000 MHz 997.B1859 MHz ~46.03 dBm -21.03 db
1.000 GHz 2,475 GHz 1,000 MHz 2.46560 GH2 -45.02 dém -20.02 d8 1,000 GHz 2,475 GHz 1,000 MHz 2.47113 GHz -45.31 dBm -20.31 d8
2.615 GHz 3.000 GHz 1.000 MHz 2,94988 GHz -44.90 dam -19.90 de 2,615 GHz 3.000 GHz 1.000 MHz 2.96546 GHz -44.80 dBm -19.80 di
3.000 GHz 7.000 GHz 1,000 MHz 693376 GHz -40.72 dBm -15.72 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.90726 GHz -#0.69 dBm -15.68 db
7.000 GHz 10,000 GHz 1.000 MHz 7.00725 GHz -41.70 dBm -16.70 d8 7.000 GHz 10,000 GHz 1,000 MHz 7.00125 GHz -41.45 dBm -16.45 dB
10.000 GHz 14,000 GHz 1,000 MHz 13,96875 GHz -40.79 dBm -15.79 dB 10,000 GHz 14.000 GHz 1,000 MHz 13.97425 GHz -40.76 dBm -15.76 dB
14,000 GHz 18,000 GHz 1.000 MHz 1553006 GHz -37.19 dém -12,19 d8 14,000 GHz 18,000 GHz 1.000 MHz 15.54606 GHz -37.25 dBm -12.25 dB
18,000 GHz 27.000 GHz 1,000 MHz 1801425 GHz -13.13 dB 18,000 GHz 27,000 GHz 1.000 MHz 15.70316 GHz -38.01 dBm -13.01 db
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TEL : 886-3-327-3456 Page Number 1 A5 - 60 of 60

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.14 4.99 5.62 6.35 PASS
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LTE Band 12 / 10MHz / QPSK
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Report No. : FG402228B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 141 1.43 3.13 3.09 5.21 4.97 9.65 | 10.10 - - - -

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM ZS?AQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
Middle CH 1.32 1.34 3.09 3.08 5.01 5.10 9.99 | 10.02 - - - -
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SPORTON LAB.
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Report No. : FG402228B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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ML 1 07,2602 1Rz 18.76 08m nde down 31349 MHz M1 1 706.5539 1Hz 17.55 dam | nde down 3.0980 MHz
T1 1 T05.9476 MHz -7.26 d8m ndB 26.00 d& T1 1 705.9296 MHz -8.43 dém ndg 26.00 d&
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ML 1 705,081 MHz 16,65 08 nde down 5,215 MHz M1 1 707,79 Wz 15,08 dam | nd@ down .07
1 1 704,803 MHz -9.29 d&m nds 26.00 d& 1 1 704,093 MHz -9.84 dam g
T2 1 710.017 MHz -a.53 dém Q factor 135.6 12 1 709.568 MHz -10.27 dém q factor
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LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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T1 1 702.685 MHz -6.44 dBm ndB 26.00 d&
T2 1 712.335 MHz -6.73 dBm Q factor 72.9
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LTE Band 12

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM
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M1 1 707.2343 WHz 15.49 gbm | nde down 1.3203 Mz
1 1 706.8538 Mz -10,57 d8m nds 26,00 d8
T2 1 708.1741 MHz -10.60 d8m @ factor 535.7

SF
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 100 Kz

e At a0 des SWT 19 s @ VBW 300 kHz  Made FFT
SGL Count 100/100

| CEE

M 17.00 dom)|
W 706.30720 MHz|

ndb - 26,00 0B
S e 3.092000000 MHz,
228.4)

qQ factor

40

CF 707.5 MHz 1001 pts
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
[ 1 706.3072 MHz 17.08 dém nelB dorwn 3.0929 Mz
705.5775 MHz -8.84 dém nd 26.00 d8.
708.0704 Mz -9.17 dam Q factor 228.4

Span 6.0 MHz

T1 1
T2 1

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

G
v
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 100 kHz
o att I0de SWT 19 15 @ VBW 200 kM2 Mode FFT
SGL Count 1007100
| s
ML 1371 dom
20 705.63200 MH|
T ndg 26.00 dB|
10 N NN e B 5.015000000 MHz|
] Q factor 110.7]
o
10 d s
/ \
20 LAl Iy
o e
a0
40
-0
40
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 705,632 MHz 14,71 68 nde down 5.015 MHz
1 1 704,073 MHz -11,29 d8m nd8 26.00 d&.
T2 1 709,388 MHz -11.28 d8m qQ factor 120.7

Spectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 300 Kz
e At 30d8  SWT  1Z.5 5 @ VBW 1MHZ  Made FFT
SGL Count 100/100
| CEE
M 17.25 dom)|
w 704,3430 MHz|
= ndB 26.00 d8
“ R oW 9.990000000 MHz
7 a factor \ 70.5]
o :
7
¢
10
1
/
40
50
40
CF 707.5 MHz 1001 pts Span 20.0 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 704,343 MHz 17,25 daim 18 down 9,99 MHz
1 1 702,485 MHz -8.79 dém g 26.00 d&.
12 1 712.475 MHz -8.84 dém q factor 70.5

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A6-50f25




e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG402228B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B w RBW 30 kHz
o att 3008 SWT  53.2 )5 @ VBW 100 kHz  Mode FFT
561 Count 100/100
| s
1321 dom
70764550 MHz]
“ 26.00 de}
- A 1.342700000 MHZ]
10
527.0)
o
104d
7~ ™
40
S0
<0
GF 707.5 MHz 1001 pts Span 2.8 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 07,6455 1Rz 14,21 68 nde down 1.3427 MHz
1 1 706.5203 MHz -11,74 dsm nds 26.00 d&.
T2 1 70B.1629 MHz -11.74 dBm qQ factor s27.0

pectrum

=]

Ref Level 30,00 dém

Offset 11,00 0B » RBW 100 kHz

e At ands SWT 19 s @ VBW 300 kHz  Made FFT
SGL Count 100/100
| CEE
M 15.52 dom)|
706.28320 MHZ|
= 26.00 d8
o 3.080900000 MHz
229.9)
o .
e
10
20 I
e EEACRY v
40
50
40
CF 707.5 MHz 1001 pts Span 6.0 MHz
Markar
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 76,2632 Rz 15,52 dam | nde down 3.0800 MHz
1 1 705.9535 MHz -10.25 dam g 26.00 d&
12 1 709.0345 MHz -10.68 dam q factor 229.2
L I J -

Middle Chan

nel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

pectrum k2
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 100 kHz
o att I0de SWT 19 15 @ VBW 200 kM2 Mode FFT
561 Count 100/100
| s
ML 13.65 dom)
705.82200 MHZ]
20 .
"‘ ndB 26.00 dB)|
o b b L By 5.105000000 MHZ]
138.3)
|
o
\
10 d -
3
20 \
P
S0
<0
GF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 705,822 MHz 13,65 68 nde down 5,105 MHz
1 1 704,503 MHz -12,24 d8m nds 26.00 d&.
T2 1 710.007 MHz -12.10 d8m qQ factor 138.3

pectrum k2
Ref Level 30,00 dém  Offsel 11,00 0B = RBW 300 kHz
e At 30d8  SWT  1Z.5 5 @ VBW 1MHZ  Made FFT
SGL Count 100/100
| CEE
M 13.96 dom)|
708.5390 MHZ|
= " nds 26.00 d8
0 AeaVana N IDWAW, VNN 10.030000000 MH:|
T a Factor \ 70.5
o :
T
1 12
10 d i ;
20 ya
o Y
" = - —
40
50
40
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 708,539 MHz 14,05 dam nde down 10,03 MHz
T 1 702,485 MHz -11.03 dam ok 26.00 d&.
T2 1 712,515 MHz -11.14 dém q factor 70.6

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6-6o0of 25




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 1.09 2.71 2.77 4.50 4,51 9.03 9.00 - - - -
Mode LTE Band 12 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM ZS?AQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
Middle CH 1.09 1.09 2.74 2.72 4.48 4.48 9.01 8.97 - - - -
TEL : 886-3-327-3456 Page Number : A6 -70f 25

FAX . 886-3-328-4978




Report No. : FG402228B

eeFCC RADIO TEST REPORT

SPORTON LAB.

LTE Band 12

Middle Channel / 1.4MHz / 16QAM

Middle Channel / 1.4MHz / QPSK

@

pectrum - pectrum
Ref Level 30,00 dom  Offset 11.00 06 = RBW 30 FHz Ref Level 30.00 dbm  Offset 11.00 06 = RBW 30 Fhz
o att 30d8 SWT  63.2 5 @ VBW 100 kHz Mode FFT o Art 0d8 SWT  63.2 5 @ VBW 100kHZ Made FFT
SGL Count 1007100 SGL Count 100/100
| s | CEE
mi 16,07 dom I 17.07 dom)|
M 707.187830 MHz} 707.595190 MHz
= o - L 1090490951 MH; “ oA s 1005530447 MH.
I — SR : 51 MHZ e RCEB 09553 MHz|
. ; ; == x
od . d 4
s \ N
10 d = ~/ -
- o [ ~
b A e, A - Uy
=30 <30
40 -0
S0 S0
<0 40
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 707.18783 MRz 18.02 dbm Wi 1 707.59519 Mz 17.02 dem
1 1 706,947895 MHz 9,82 dém Oce Bw 1.090430951 MHz 1 1 706,956294 MHz 11.03 dem Occ Bw 1.095530447 Mrz
T2 1 708 038386 MHz 11.36 dBm T2 1 708 051825 MHz 9.52 dBm
L L J L B\ J

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

pe
Ref Level 30,00 dm  Offset 11,00 0B & RBW 100 kHz

pectrum

=

Ref Level 30,00 dém
e Art 30 d8

Offset 11,00 0B » RBW 100 kHz
SWT 189 s @ VBW 300 kHz  Mode FFT

= ATL 30d8  SWT 18.9 5 @ VBW 200 kH2 Mode FFT
SGL Count 1007100 SGL Count 100/100
| s | CEE
mi 1589 dom I 17 20 dom|
20 " 706.542500 MHz| 707.006250 MHz|
B e T 2718328167 MH7] TS R 2777722228 MHz
\
10 i 3
f \ Y
a / \
” / \ \
o A = =
Pt o —— .
20 =] 1
=30 <30
40 -0
S0 S0
<0 40
CF 707.5 MHz 10001 pts Span 6.0 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 706.5425 Wz 19.89 dbm Wi 1 707.00625 MRz 17.28 dem
1 1 706.147135 MHz 13.24 dBm Oce Bw 2718328167 Mrz 1 1 706,088941 MHz 10.12 dém Occ Bw 2777722228 MHz
T2 1 708 BEE463 MHz 12,60 dBm T2 1 708 BEEEES MHZ 9.B4 dBm
L L J L B\ J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=

pectrum - Spectrum
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dom _ Offset 11.00 06 = RBW 100 FHz
o att 0da SWT 19 )5 @ VBW 300 kH2  Mode FFT o Art oda SWT 19 )5 @ VBW 300 kHz  Mode FFT
SGL Count 1007100 SGL Count 100/100
| s | CEE
mi 1654 dom I 1614 dom)|
- t 706.929100 MHz} - " 705.646200 MHz
A R B 4.505549445 MHZ| Ix Oce B - 4.510548945 MHZ
" e Siaeny P " A A e AN e g P
{ | T
a . il d / |
o { v a 1
10 ¢ ‘\_/,J 1o d
,204,..,-«.‘—'-4\1‘\«\/ R Ll N
=30 <30
40 -0
-s0 S0
<0 40
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 706.9291 Wz 16.54 dbm Wi 1 705.6452 Hz 16.14 dom
1 1 705.241226 MHz 10,60 dém Oce Bw 4505540448 Mriz 1 1 705.241226 MHz 9,46 dém Occ Bw 4510548548 Mrz
T2 1 709.746775 MHz 11.46 dBm T2 1 709.751775 MHz 10.56 dBm
L L J L B\ J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A6 -80f25




SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12

Middle Channel / 10MHz / 16QAM

Middle Channel / 10MHz / QPSK

pectrum

=)

Ref Level 30.00 dém

Offset 11,00 0B » RBW 200 kHz

o att 30d8 SWT 1275 @ VBW  1MHz  Mode FFT
SGL Count 100/100
| s
mi 19,14 dom|
- 708.02590 MHZ]
Tt BT - 9.031096890 MHZ|
10
o
o
=30
40
S0
<0
CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 708.0259 MHz 19.14 dBm
T1 1 702.97245 MHz 12.01 dBm Occ Bw 0.03109689 MHz
T2 1 712.00355 MHz 11.90 dBm

=]

pectrum
Ref Level 30.00 Gom  Offset 11.00 0B = RBW 300 Kz
e At 3008 SWT  12.7 5 @ VBW 1MHZ  Made FFT
SGL Count 100/100
| CEE
M 16.70 dom)|
- . 704.25830 MHz]
oce By 9.003099690 MHz
e A N i
W 7 A
!
o
!
10 de |
-10 {
PRIZAN — ﬁ
~ [~
Faaamms
a0
40
50
40
CF 707.5 MHz 10001 pts Span 20.0 MHz
Markar
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 04,2583 1Rz 16,70 daim
1 1 70297845 MHz 11,72 dém Gcc Bw ©.00309969 MHz
12 1 711.98155 MHz 10,15 dém

LTE Band 12

Middle Channel / 3MHz / 64QAM

Middle Channel / 1.4MHz / 64QAM

=]

pectrum - pectrum
Ref Level 30,00 dom  Offset 11.00 06 = RBW 30 FHz Ref Level 30.00 dbm _ Offset 11.00 0 = RBW 100 FHz
= ATL 30d8 SWT 62.2 U5 @ VBW 100 kH2  Mode FFT po AL 30 d8  SWT 18.9 5 & VBW 300 kHZ  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1590 dom I 1773 dom|
- . 707.420490 MHz} - 706.624000 MHz
Oce By 1.091890811 MH7| G P 2.741725827 MHZ
P S VY Lty e et Y
10 R 10
/ /
o A o \\
04 .
PN
RSN
At Ty
=30 <30
40 -0
S0 S0
<0 40
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-valus Function | Function Result
M1 1 707.42049 MRz 15.90 dbm Wi 1 706.52409 1z 17.73 dom
T1 1 706.954055 MHz 8.22 dém Occ Bw 1.091890811 MHz T1 1 706.130337 MHz 11.56 dBm Occ Bw 2.741725827 MHz
T2 1 708045345 MHz 10.02 dBm T2 1 708 B72063 MHz 10.52 dBm

Middle Ch

annel / 5MHz / 64QAM

=)

&

pectrum
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz 30.00 d6m  Offset 11,00 0 @ RBW 300 kHz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT 30 d8  SWT 12.7 5 & VBW 1 MHZ  Made FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1387 dom I 17.10 dnm|
- 707.479000 MHz} - Wit 705.22820 MHz|
" occ By 4.487551245 MHz| LA A P occ By 9.015098490 MHZ,
10 ) e SN PV ko . T b ] T
/ | 7
| !
0l \ LE
/ 4 f
10 d i
9 —~
'29._,./»‘- v o~ =
| WY
=30 <30
40 -0
-s0 S0
<0 40
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-valus Function | Function Result
M1 1 707.479 MRz 14.87 dbm Wi 1 705.2282 WHz 17.18 dem
T1 1 705.247225 MHz 9.31 dém Occ Bw 4.487551245 MHz T1 1 702.98645 MHz 10,69 d8m Occ Bw 0.01509849 MHz
T2 1 709.734777 MHz 9.80 dBm T2 1 712.00155 MHz 9,82 d8m

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A6-9o0f25




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

G G
i : v
Ref Level 30,00 dom  Offset 11.00 06 = RBW 30 FHz Ref Level 30.00 dbm _ Offset 11.00 0 = RBW 100 FHz
= ATL 30d8 SWT 62.2 U5 @ VBW 100 kH2  Mode FFT po AL 30 d8  SWT 18.9 5 & VBW 300 kHZ  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1334 dom I 1346 dom|
- 707.851360 MHz} - 706.411110 MHz
1.090210979 MHZ| o Occ Bw 2.724927507 MHZ|
. L. e . D VO, Y, SO
1
|
0 di 0 di {
7
10d L
\ /‘ \
20 7 20 1
ny = ] ]
A AT =
40 -0
-s0 S0
<0 40
CF 707.5 MHz 10001 pts Span 2.8 MHz CF 707.5 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 707.85136 Mz 14.34 dbm Wi 1 706.41111 MRz 14,45 dem
T1 1 706.955734 MHz 7.23 d8m Occ Bw 1.090210979 MHz T1 1 706.134537 MHz 7.11 d8m Occ Bw 2.724927507 MHz
T2 1 708045345 MHz 5.99 dBm T2 1 708 B59464 MHz 7.81 dém

Middle Channel / 5MHz / 256QAM

=)

=]

Spectrum s
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dbm _ Offset 11.00 0 = RBW 200 Fhz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 12.7 5 & VBW 1 MHZ  Made FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1787 dom I 1306 dom|
- 705.660200 MHz} - 704.54030 MHz|
a1 oce Bw 4.489551045 MHZ| oce B 8.971102890 MHZ
o T AX 1 T AN
i
0 di 0di
i
/
10 d
A\
20 - 20 i v
/ 50 Y
i’ A A v [ —]
-0
S0 S0
<0 40
CF 707.5 MHz 10001 pts Span 10.0 MHz CF 707.5 MHz 10001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 705.6602 WHz 12.87 dbm Wi 1 704.5403 Wz 14.85 dem
T1 1 705.252225 MHz 7.74 dBm Occ Bw 4.480551045 MHz T1 1 703.01445 MHz 7.92 dém Occ Bw B.97110289 MHz
T2 1 709.741776 MHz 8.09 dBm T2 1 711.98555 MHz 8.10 dém
il

TEL : 886-3-327-3456 1 A6 - 10 of 25

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

Conducted Band Edge

LTE Band 12/1

.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

pectrum o pectrum o
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11,00 d8& Mode Auto Swaep
SGL Count 100/100 SGL Count 100/100
@1 svgPwr @1 AvgPwr
Limit fheck PARS | SPURIGUEQlinEkARS _ PABS
Line _$PURIOUS_LINE_ABS PABS ! bPURIAUS_LINE_ABS, PABS
2p gbine A 20 dkine ~
[ A
104 | 10 db: {’ .
| \ [ ]
0db 0dem '1' :
-10 dBm 1 -10 dB 7
-20 dBm V + -20 dBm—1
i \
|
-30 dBm 7y -30d
/ W ! 1y
~40 der e ‘l“ -40 dBfs 2
y o \
-50 dgr = C ,
po— S SA ]
~50 dem -60 dBr =
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW Power Abs | ALimit |
690,000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -20.92 dBm -7.52 dB 714.000 MHz 716.000 MHz 100,000 kHz 715.76124 MHz 23.30 dBm -6.70 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99416 MHz -14.11 dBm -1.11dB 716.000 MHz 716.100 MHz 30,000 kHz 716.00135 MHz -13.72 dBm -0.72 dB
699,000 MHz 701.000 MHz 100.000 kHz 69924276 MHz 23.46 dBm -6.54 dB 716.100 MHz 725.000 MHz 100,000 kHz 716.10445 MHz -18.77 dBm -5.77 dB
| ) J ( ) w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.00 d& Mode Auto Sweep

Spectrury

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 AvgPwr @1 svagPwr
Limit fheck | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS Line _§PURIOU$_LINE_ABS
2048 20 dés
ol epeing L s
10 d8 10 des o
L] [
\
0 T - 0 dam+ -
| 1] L
-10 dBm -10 dj 4
SPURIOUS. (TE_2E5 \ L
-20 dem \“‘m ,etféz W
P-“'v o ™
-30 dBm Y. -30 dB b
\
]
-40 dB -40 dB —
e \\
-50 derr — -50 db —
I na e .
B0 dBi -60 dr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHZ
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | F |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit |
630,000 MHz 698.900 MHz 100.000 kHz 698,89555 MHz -22.80 dBm -9.80 dB 714,000 MHz 716,000 MHz 100.000 kHz 715.03596 MHz 14.42 dBm -15.58 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99755 MHz -20.76 dBm -7.76 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00544 MHz -16.88 d&m -5.80 dB
699,000 MHz 701.000 MHz 100.000 kHz 639, 35664 MHz 14.47 dBm -15.53 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -17.26 dBm -4.26 db
( N J ( N ] w

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6 - 11 of 25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ctrum = =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS A Line _§PURIQUS_LINE_ABS,
2048 £ 20 dés e
|
10de ‘( ‘L\ 10 de: fl \!I
0db | 0dem } !
-10 dBm 5 -10 dB f{
-20 dBm -20 db ! L
| '
30 dem - e -30 by ||fJ
/ “‘\ \ f \
-40 dBm 7 T -40 db
o M 5
v,
~50 dem: s s e AN
I BRSNS Ly e U SN S -
G dBimn -60 dr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69889555 MHz -21.08 dBm -8.08 dB 714.000 MHz 716,000 MHz 100.000 kHz 715.76124 MHz 22.28 dBm -7.72 dp
698,900 MHz 699,000 MHz 30.000 kHz 698,99266 MHz -15.05 d&m -2.05 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00055 MHz -13.35 dém -0.35 dB
699,000 MHz 701.000 MHz 100.000 kHz £39,23876 MHz 22.46 dBm -7.54 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -20.32 dBm -7.32 dB
( N J ( N ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum = =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOU$_LINE_ABS
2048 20 dés
10 d8 - i 10 demf]
[ ] |
0 T LH ] :mn-‘l T
\
-10 dem { ; -10 df !
-20 dBm s db ¥
i ™
-30 dBm — -30 dB -
-40 dBm - -40 db ™
-50 dem — o -50 dB
| e
BB — 60 dbr —
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHZ
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | F Povier Abs | ALimit | Range Low Range Up | REBW | Frequency |  Powerabs | ALimit |
630,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -20.47 dBm -7.47 dB 714,000 MHz 716.000 MHz 100.000 kHz 715.13986 MHz 14.22 dBm -15.76 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99865 MHz -19.76 dém -6.76 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00265 MHz -17.21 dém -4.21 dB
699,000 MHz 701.000 MHz 100.000 kHz £99,29471 MHz 14.44 dBm -15.56 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.12223 MHz -15.57 dBm -2.57 dB
( N J ( N ] w

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dém Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

-20 dBm:

|
LINE_ABS 11
\

-30 dBm; ‘1

@1 AvgPwr @1 svagPwr

Limit Gheck PAES [ SPURIGHECHREKABS_

Line _$PURIOUS_LINE_ABS PABS = Line ‘DHRI(“H‘ INE_ABS
20d8 a 20 db

1

10d8 Hf \, 10 dB }‘ \
0d i ! 0 dem —
-10 dBm -10 B {

-20 dB |
-30 dBmy f v
o\ \

-40 dBm -40
o~ le‘ Yo,
50 d&m — W
B e I N B
LG -60 dr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69889555 MHz -24.31 dBm -11.31 dB 714.000 MHz 716,000 MHz 100.000 kHz 715.77522 MHz 21.27 dBm -8.73 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99865 MHz -16.31 dBm -3.31.dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00005 MHz -15.97 dém -2.97 dB
699,000 MHz 701.000 MHz 100.000 kHz £99,23277 MHz 21.36 dBm -B.64 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -22.93 dBm -9.93 db
( N J ( N ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

0 des f xt

-10 dBm
T\

SPURIOUS

@1 AvgPwr @1 svagPwr
Limit qheck PABS [ SPURIGGEGHREKARS
|ine _$PURIOUS_LINE_ABS PABS Line _§PURIOU$_LINE_ABS
20 db 20 db
- -
1048 ! 10 et

0 dem A

st
P!

-20 dBm
fv‘ "WM .,ﬁ'“ LI
-30 dBm = -30 dB
-40 dBm: 7 -40 dB
-50 dBm — -50 d .
e T
_ U S
RCIINCI -60 dr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHZ
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | F Povier Abs | ALimit | Rangelow | Rangeup | REBW | Frequency |  Powerabs | ALimit |
630,000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -24.06 dBm -11.06 dB 714.000 MHz 716,000 MHz 100.000 kHz 715.52547 MHz 13.32 dBm -16.68 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99995 MHz -21.82 dB8m -8.62 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00425 MHz -20.59 dém -7.59 dB
699,000 MHz 701.000 MHz 100.000 kHz 699 88412 MHz 13.42 dBém -16.58 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -15.79 dBm -6.79 db

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ctrum = =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOU$_LINE_ABS
2048 20 dés ’f\
§
10de 10 de: f i
0dp o0dem Il
-10 dBm -10 dB
-20 dBm -20 db
-30 dBm -30 dB '!
I
40 dm -40 dBfr—
Y
-50 dem: ol b
o "y -
I a e N L
0B -60 dr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -29.61 dBm -16.61 db 714.000 MHz 716.000 MHz 100.000 kHz 715.76124 MHz 18.75 dém -11.25 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99885 MHz -19.49 dBm -6.49 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00305 MHz -20.22 dém -7.22.dB
699,000 MHz 701.000 MHz 100.000 kHz 69926673 MHz 18.32 dBm -11.68 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -25.40 dBm -16.40 dB
( N J ( N ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum = =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOU$_LINE_ABS
2048 20 dés
a8 » A
10 + ‘\ 10 des / -
0 ;’ - 0 dem ‘H
|
-10 dBm f \‘ -10 dB
-20 dBm "n -20 a'lrr
| \ L
-30 dBm b
Pl ) A i,
-40 dBm: -40 dB
-50 dem = -50 db
e Ry
A I —
50 deim -60 dr
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHZ
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | F Povier Abs | ALimit | Range Low Range Up | REBW | Frequency |  Powerabs | ALimit |
630,000 MHz 698.900 MHz 100.000 kHz 698,89555 MHz -27.51 dBm -14.51 db 714,000 MHz 716,000 MHz 100.000 kHz 715.43357 MHz 11.33 dBm -18.67 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99855 MHz -23.92 dBm -10.92 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.02572 MHz -25.41 dém -12.41 dB
699,000 MHz 701.000 MHz 100.000 kHz 700,05594 MHz 11.35 dBm -18.65 dBb 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -28.59 dBm -15.50 dB
( N J ( N ] w
Date Date 17:21:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

J

J

= Spe =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE |ABS
2048 20 dés -
ds 2, s,
10 /. T \‘
0dp 1 de
! p e \
-10 dBm I ] -10 dB
-20 dem ; -20 db i —
— -
-30 dBm a— -30 dB v
/ |
) L
-40 dBrr -40 dB ———
/,_,,f-’/ ™
-50 derr — -50 db
_ I I ety b e PSR R S
G0 dein -60 dr
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
nge Low Range U, RBW Frequenc: Power Abs Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -21.02 dBm 713.000 MHz 716.000 MHz 100.000 kHz 715.14735 MHz 11.49 dém -18.51 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99995 MHz -21.84 dBém 716.000 MHz 716,100 MHz 30.000 kHz 716.03352 MHz -16.81 dém -5.81 dB
699,000 MHz 702.000 MHz 100.000 kHz 70160589 MHz 11.58 dBm -18.42 db 716.100 MHz 725,000 MHz 100.000 kKz 716.14001 MHz -16.38 dBm -3.38 dB
) (] | [[ [

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i Spe i
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
hack PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE |ABS
2048 20 dés -
10d8 7 v 10-Ras
/ \ / 3
0 de: { dBm i
\ |
-10 dBm | -10 db I
-20 dBm -20 db "J
4 .‘/’ e
e ~
-30 dBm — -30 dB -
4 —
~40 dBrr -40 dB
- T
L i
-50 derr — -50 db =]
- S D ISR [
B0 dBin -60 dr
Start 690.0 MHz 3003 pts Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
nge Low Range U, RBW Frequenc: Power Abs Range Low | Range Up RBW Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69889555 MHz -23.66 dBm -10.66 dB 713.000 MHz 716,000 MHz 100.000 kHz 713.75974 MHz 10.54 dBm -19.46 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99785 MHz -22.82 d8m -9.62 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00824 MHz -20.82 dém -7.82 dB
699,000 MHz 702.000 MHz 100.000 kHz 70126723 MHz 10.55 dBm -19.45 db 716.100 MHz 725,000 MHz 100.000 kKz 716.11334 MHz -15.52 dBm -6.52 db
| ) J . | )| ] o
Cate: 1 17:24: Cate: 1 17:2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spec

Spectrum
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE |ABS
2048 20 dés -
10 dB 7 m\ 1 AR ww\\
0dB ! \ dam
| 1l k
-10 dBm | -10 db
-20 dBm -20 db
7 [
-30 dBm p——— ¥ -30 dB ~
- —
~40 dBrr T -40 dB = i
"~
-50 dBr — o -50 d e
Ry Il
[ asr -60 dr
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangs Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -26.85 dBm -13.85 db 713.000 MHz 716,000 MHz 100.000 kHz 715.06943 MHz 9.91 dém -20.09 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,98836 MHz -25.79 dBém -12.79 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.01743 MHz -24.41 dém -11.41 dB
699,000 MHz 702.000 MHz 100.000 kHz 70136314 MHz 10.00 dBm -20.00 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -23.75 dBm -10.75 dB
( N J ( N ] w
Cate: 1 17:2 Cate: 1 17331242

LTE Band 12 / 3MHz / 256 QAM

Spectrum = Spectr =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE |ABS
2048 20 dés -
10 d8 10 des
0dp \ \{dﬂrr it
] 1 |
-10 dBm f I L10 de |
-20 dBm J -20 db &
-30 dBm ;| -30 dB
—— |
-40 dBrr — -40 db ——
P -
50 drr 2 50 dBl T
e " -\I\‘*mn
0 dEw — -60 dBr
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69889555 MHz -29.37 dBm -16.37 dB 713.000 MHz 716,000 MHz 100.000 kHz 715.52198 MHz 7.55 dBm -22.45 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99016 MHz -26.49 dBm -13.49 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00634 MHz -26.31 dém -13.31.d8
699,000 MHz 702.000 MHz 100.000 kHz 69976274 MHz 7.60 dBm -22.40 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -30.22 dBm -17.22 dB
[ i J L L [ I J [
Cate: 1 17:26:42 Cate: 1 17 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i Spe i
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10de N 10 de: =
T T — e T ALl e T Wﬁm\
f
0db f l] g dem ‘
-10 dBm i 10 dB |
-20 dBm -20 db H S —
e
-30 dBm -30 dB S
I -—_‘l
" 1
4 I 4
0 dl 7 0 db =L
[~
50 dBr —= 50 d e
e A"““wk
i a8 —] 60 dbr —
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
nge Low Range U, RBW Frequenc: Power Abs Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -21.63 dBm 711,000 MHz 716.000 MHz 100.000 kHz 715.28322 MHz 9.43 dém -20.57 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99995 MHz -24.08 dBm 716.000 MHz 716,100 MHz 30.000 kHz 716.01084 MHz -21.97 dém -9.97 dB
699,000 MHz 704.000 MHz 100.000 kHz 70358791 MHz 9.80 dBm -20.20 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -19.58 dBm -6.58 db
[ i J L [ I J u [
D 19 Cate: 1 17:4:

LTE Band 12/

5MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

> Spe =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
hack PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10 d8 10 des
o PRV PESTES——S S A AR g APt v R,
| /
0db ff l] gdem ‘L‘
-10 dBm ‘I i 10 dB ;
-20 dBm 20 db
) e —
30 dem 30 6 —
- »““-\_‘
—
-40 dBrr — -40 db
v \\
s
E " - =
S0 dg = S0 di ——
- »—"/ R s
50 dbm -60 dr
Start 690.0 MHz 3003 pts Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
nge Low Range U, RBW Frequenc: Power Abs Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69889555 MHz -24.58 dBm -11.58 dB 711.000 MHz 716,000 MHz 100.000 kHz 714.09441 MHz 8.21 dBm -21.79 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,98167 MHz -26.64 dBm -13.64 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00135 MHz -25.12 dém -12.12.dB
699,000 MHz 704.000 MHz 100.000 kHz 70341309 MHz 9.38 dBm -20.62 db 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -22.78 dBm -9.78 db
| ) J . | )| ] o
Cate: 19 17:40:2 Cate: 1 024 17:44:44

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

> Spe =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10de 10 de:
PR R TR ] R e w-vw..\
0dp ff ! gdem '
| \
-10 dBm ' 10 dB ‘
SPURIOUS_LINE_ABS | L
-20 dem Jj Y 20 db h
-30 dBm — =7 -30 dB Y ——
I T—
40 den —— 40 d P
-~ R BN
-50 derr — -50 db I
L L= ——
<50 dBm -60 dr
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
nge Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69889555 MHz -27.49 dBm -14.49 dB 711.000 MHz 716,000 MHz 100.000 kHz 713.90959 MHz2 7.27 dem -22.73 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99126 MHz -27.99 dBm -14.99 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.02702 MHz -26.73 dém -13.73.d8
699,000 MHz 704.000 MHz 100.000 kHz 70359291 MHz 7.95 dBm -22.05 dBb 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -25.82 dBm -12.82 dB
[ i J L [ I J u [
Cate: 1 17:41:2 Cate: 1 17:45:4

LTE Band 12 / 5MHz / 256 QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

FAX . 886-3-328-4978

i Spe i
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
heck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10 d8 10 des
At ki AR AR A S -ler\
0db { ; ofdem
i ‘ . T
-10 dBm | !I 1o de 1
SPURIOUS_LINE_ABS i ¥
-20 dém !‘ A 20 dB i
-30 dBm ¥ -30 dB %I‘
N \
40 dBr — — 40 dB == = —
T el ‘_‘LM\
-50 derr - -50 db =
L. ——
R N By o
50 dem 60 dBr
Start 690.0 MHz 3003 pts Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
nge Low Range U, RBW Frequenc: Power Abs Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -30.55 dBm -17.55 db 711,000 MHz 716.000 MHz 100.000 kHz 715.58790 MHz 5.46 dBm -24.54 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99875 MHz -29.79 dém -16.79 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00235 MHz -30.06 dém -17.06 dB
699,000 MHz 704.000 MHz 100.000 kHz 70332817 MHz 6.24 dBm -23.76 dB 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -29.68 dBm -16.68 db
| ) J . | )| ] o
Cate: 1 17:42:32 Date: 1 17:46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12

/ 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum = =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10de 10 de:
B T e e e A e et At rnne i .
0 de: : 0 glBm.
-10 dBm i -10 db -
SPURIOUS_LINE_ABS | |
-20 d&m - — 0 dB -
30 dem " ! 30 6
-
-40 dB -40 dB
-
-50 derr -50 db
o ™,
[ 50 dem 60 dbr
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69885999 MHz -24.30 dBm -11.30 dB 706,000 MHz 716,000 MHz 100.000 kHz 715.15584 MHz 6.82 dBm -23.18 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,96279 MHz -28.19 dBm -15.19 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.01344 MHz -27.14 dém -14.14 dB
699,000 MHz 705.000 MHz 100.000 kHz 70503856 MHz 6.85 dBm -23.15 db 716.100 MHz 725,000 MHz 100.000 kKz 716.12223 MHz -23.22 dBm -10.22 dB
( N J ( N ] w

LTE Band 12/

10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum = =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10 d8 10 des
R T il e Ay, A e B R |
0db i 0 dem
‘ |
-10 dBm 1 -10 db I
-20 dBm 7 ; 0 db +
|
-30 dBm -30 dB =
- ¥ e
40 dgm — 40 d
o \.
-50 derr -50 db
0 dbm 60 dbr =
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698.900 MHz 100.000 kHz 698.94221 MHz -27.83 dBm -14.83 db 706.000 MHz 716,000 MHz 100.000 kHz 715.30569 MHz 5.38 dém -24.62 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,92752 MHz -31.43 dém -18.43 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.02063 MHz -29.93 dém -16.93 dB
699,000 MHz 705.000 MHz 100.000 kHz 704 48551 MHz 6.23 dBm -23.77 db 716.100 MHz 725,000 MHz 100.000 kKz 716.12223 MHz -26.47 dBm -13.47 dB
[ i J L ) e [ I J [
Jate: 19 17 Jate 17:54:04

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spec =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10de 10 de:
I SN S T WUV SRRV W EDNSYY. PR
o de L ‘ o dem
-10 dem | B |
-20 dem ,JI 30 de |
» \ N \‘]M
-30 dBm s 130 dB -
—
= e e
~40 dgr 40 dB —
-
-50 derr — -50 db
50 dem -60 dr
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangs Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 698.900 MHz 100.000 kHz 698,89555 MHz -31.71 dBm -18.71 db 706.000 MHz 716,000 MHz 100.000 kHz 715,08590 MHz 4.46 dBm -25.54 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,99366 MHz -35.02 dBém -22.02 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00365 MHz -32.95 dém -19.95 dB
699,000 MHz 705.000 MHz 100.000 kHz 70550849 MHz 4.65 dBm -25.35 db 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -30.50 dBm -17.50 dB
( N J ( N ] w
Cate: 1 17 Cate: 1 17
Spectrum = Spectr =
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svagPwr
Limit fheck PABS | SPURIGHECHBEKARS _
Line _$PURIOUS_LINE_ABS PABS Line _§PURIOUS_LINE_ABS
2048 20 dés
10 d8 10 des
T L T e - - e .
o d vl prflra, 0 g et
|
-10 dBm i 10 dB
SPURIOUS. [TNE AES | ‘ |
-20 dBm L 0 db 4
I \ |
30 d8m J’/ \ 0 e i
~40 dBr "'1 -40 dB ]!K
— aa——
== |
-50 derr -50 db
e e
Lo |
50 deimn -60 dr
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
e Low Range U, RBW Frequenc: Power Abs ALimit Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
690,000 MHz 693,900 MHz 100.000 kHz 69887777 MHz -37.56 dBm -24.56 dB 706,000 MHz 716,000 MHz 100.000 kHz 714.76623 MHz 2.41 dem -27.59 dB
698,900 MHz 699,000 MHz 30.000 kHz 698,97148 MHz -38.77 dém -25.77 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.01953 MHz -37.12 dém -24.12 dB
699,000 MHz 705.000 MHz 100.000 kHz 705 62837 MHz 2.86 dBm -27.14 db 716.100 MHz 725,000 MHz 100.000 kKz 716.10445 MHz -35.25 dBm -22.25 db
[ i J L L J [

L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

[Spectrum

@

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.00 d&

Maode Auto Sweep

Spect

Ref Level 0.00 dém
SGL Count 100/100

Offset 11.00 dg

Mode Auto Sweep

@1 AvgPwr (@1 Avgrwr
Limit Tm:k PARE Limit Tm:k PABS
g _SPURIOUS _LINE_ARBRS PARS Adne SPURIOUS_LINE_ABS PASS
-10 e -10 4R
SPURIOUS_LINE_ABS_ 10US_LINE_ABS_
-40 dBm -40 dB
o e e e W/ SE——
-50 dBm J = - -50 dBm Jr
gty e ot
-70 dBm -70 dBrm
-80 dBém -80 dB
-90 dBm -90 dbr
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz £18.68040 MHz -56.46 dBm -43.45 dB 30.000 MHz £90.000 MHz 100.000 kHz 636,72904 MHz -55.93 dBm -42.93 dB
725.000 MHz 1,000 GHz 100.000 kHz 573.87975 MHz -55.69 dBm -42.69 dB 725.000 MHz 1.000 GHz 100.000 kHz 945,78486 MHz -55.95 dBm -42.95 dB
1,000 GHz 3,000 GHz 1.000 MHz 2.97476 GHz -45.00 dBm -32.00 dB 1.000 GHz 3,000 GHz 1,000 MHz 2,85226 GHz -45.23 dBm -32.23 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.92726 GHz -41.21 dém -28.21 dB 3,000 GHz 7.000 GHz 1,000 MHz £.90825 GHz -40.92 dBm -27.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35266 GHz -41.85 dBm -28.85 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04874 GHz -41.97 dBm -28.97 dB
( || J ( || wo
Date: 1 Date: 1

Highest Channel / QPSK

Ref Level 0.00 deém
SGL Count 100/100

Offset 11.00 dg

Maode Auto Sweep

@1 AvgPwr

Limit

-10 e

INE_ABS

["SPURICH
20 derm

-30 dBm

-40 dBm

-50 dBm; J

ol

-70 dBm

-80 dBm:

-90 dBm;

Start 30.0 MHz

34705 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

RangeUp |

RBW

Frequency |

Power Abs |

ALimit

30.000 MHz
725,000 MHz
1,000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1.000 GHz
3.000 GHz
7.000 GHz
9.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

620, 42959 MHz
B898,19351 MHz
1.43014 GHz
6.24076 GHz
7.33517 GHz

-56.00 dem
-55.75 dém
-44.33 dBm
-40.86 dém
-41.75 dBm

J

-43.00 dB
-42.75 dB
-31.33 dB
-27.86 dB
-28.75 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 3MHz

FAX . 886-3-328-4978

F i pe =)
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Lir Tm:k PA Limit ¢heck PABS
I PURIOUS_LINE_ARBS PA| Adne PURIOUS_LINE_ABS PASS
-10 e -10 4R
SURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-30 dBm
-40 dBm x -40 dB
" —— | et et e 3 _M“M Lo,
-50 dBm J — -50 dBm J
e oot ey o
-70 dBm -70 dBrm
-80 dBém -80 dB
-90 dBm -90 dbr
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz £29,52056 MHz -56.24 dBm -43.24 dB 30.000 MHz £90.000 MHz 100.000 kHz £24,27998 MHz -56.40 dBm -43.40 dB
725.000 MHz 1,000 GHz 100.000 kHz 578.02899 MHz -55.54 dBm -42.54 dB 725.000 MHz 1.000 GHz 100.000 kHz 96063216 MHz -55.90 dBm -42.90 dB
1,000 GHz 3,000 GHz 1.000 MHz 2,00375 GHz -45.14 dBm -32.14 dB 1.000 GHz 3,000 GHz 1,000 MHz 1.41265 GHz -44.29 dBrm -31.29 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.93076 GHz -40.79 dém -27.79 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.23076 GHz -40.84 dBm -27.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -41.78 dBm -28.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01025 GHz -41.84 dBm -28.84 dB
( || J ( || J wo
Date: 1 Date: 1
tr i
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep
SGL Count_100/100
@1 AvgPwr
Limit Tmck
10 édW' URIOUS_LINE_ABS
B LTNE_ABS_
-20 dBm
-30 dBm
-40 dBm
. e T S R
-50 dBm I
jemmpe
-70 dBm
-80 dBém
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz £90.000 MHz 100.000 kHz £40.27877 MHz -56.10 dém -43.10 db
725.000 MHz 1.000 GHz 100.000 kHz 997,37548 MHz -55.82 dBm -42.82 db
1,000 GHz 3,000 GHz 1.000 MHz 2.51137 GHz -45.12 dBm -32.12 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -40.98 dém -27.98 db
7.000 GHz 9,000 GHz 1.000 MHz 7.01525 GHz -41.85 dBm -28.85 db
| J J L [
Da )3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 5MHz

F i pe =)
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Lir Tm:k PA Limit ¢heck PABS
I PURIOUS_LINE_ARBS PA| Adne PURIOUS_LINE_ABS PASS
-10 e -10 4R
SURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-30 dBm
-40 dBm -40 dB
N N W R e 7L G R
-50 dBm— -50 dBm——
-am"J M"J'
-70 dBm -70 dBrm
-80 dBém -80 dB
-90 dBm -90 dbr
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz 599.62185 MHz -56.26 dBm -43.26 dB 30.000 MHz £90.000 MHz 100.000 kHz £24,32008 MHz -56.13 dBm -43.13 dB
725.000 MHz 1,000 GHz 100.000 kHz 529.83776 MHz -55.61 dBm -42.61 dB 725.000 MHz 1.000 GHz 100.000 kHz 593,02627 MHz -55.88 dBm -42.88 dB
1,000 GHz 3,000 GHz 1.000 MHz 2.53037 GHz -45.40 dBm -32.40 d8 1.000 GHz 3,000 GHz 1,000 MHz 2.48588 GHz -45.36 dBm -32.36 dB
3,000 GHz 7,000 GHz 1.000 MHz 6.92726 GHz -41.00 dém -28.00 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.21026 GHz -40.65 dBm -27.65 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34B66 GHz -41.96 dBm -28.96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34766 GHz -41.85 dBm -28.85 dB
( || J ( || J wo
Date: 17 Date: 1
tr i
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep
SGL Count_100/100
@1 AvgPwr
Limit Tmck
10 édW' URIOUS_LINE_ABS
B LTNE_ABS_
-20 dBm
-30 dBm
-40 dBm
y e o N R—
-50 dBm—f
-m!#""J
-70 dBm
-80 dBém
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz £90.000 MHz 100.000 kHz £18.830329 MHz -55.80 dém -42.89 db
725.000 MHz 1.000 GHz 100.000 kHz 872,34821 MHz -55.97 dBm -42.97 db
1,000 GHz 3,000 GHz 1.000 MHz 1.42264 GHz -43.75 dBm -30.75 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.22926 GHz -40.81 dém -27.81 db
7.000 GHz 9,000 GHz 1.000 MHz 7.3E116 GHz -41.83 dBm -28.83 db
[ i J u L
Da 0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402228B

LTE Band 12 / 10MHz

FAX . 886-3-328-4978

F i pe =)
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep Ref Level 0.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Lir Tm:k PA Limit ¢heck PABS
I PURIOUS_LINE_ARBS PA| Adne PURIOUS_LINE_ABS PASS
-10 e -10 4R
SURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-30 dBm
-40 dBm -40 dB
a T Lo N PSR RSV . — s
-50 dBm J' -50 dBm J =
Py onk Py it
-70 dBm -70 dBrm
-80 dBém -80 dB
-90 dBm -90 dbr
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz £90.000 MHz 100.000 kHz £30.82848 MHz -56.28 dBém -43.28 dB 30.000 MHz £90.000 MHz 100.000 kHz £23,02007 MHz -56.34 dBm -43.34 d8
725.000 MHz 1,000 GHz 100.000 kHz 519.83957 MHz -55.59 dBm -42.59 dB 725.000 MHz 1.000 GHz 100.000 kHz 846,25295 MHz -55.56 dBm -42.56 dB
1,000 GHz 3,000 GHz 1.000 MHz 2.48738 GHz -45.26 dBm -32.26 dB 1.000 GHz 3,000 GHz 1,000 MHz 2,85526 GHz -45.02 dBm -32.02 dB
3,000 GHz 7,000 GHz 1.000 MHz 5.21380 GHz -40.96 dém -27.96 d8 3,000 GHz 7.000 GHz 1,000 MHz 6.93926 GHz -40.96 dBm -27.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33817 GHz -41.88 dBm -28.88 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -41.92 dBm -28.92 dB
( || J ( || J wo
Date: 1 Date: 1
tr i
RefLevel 0.00 dém  Offset 11.00 d& Maode Auto Sweep
SGL Count_100/100
@1 AvgPwr
Limit Tmck
10 édW' URIOUS_LINE_ABS
B LTNE_ABS_
-20 dBm
-30 dBm
-40 dBm
. ~ e PSS
-50 dBm J —_—
prappf
-70 dBm
-80 dBém
-90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz £90.000 MHz 100.000 kHz £26.02985 MHz -55.93 dém -42.03 db
725.000 MHz 1.000 GHz 100.000 kHz 871.79831 MHz -55.74 dBm -42.74 db
1,000 GHz 3,000 GHz 1.000 MHz 1.41365 GHz -44.83 dBm -31.83 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.23426 GHz -40.84 dém -27.84 db
7.000 GHz 9,000 GHz 1.000 MHz 7.33767 GHz -41.94 dBm -28.94 db
| J J L [
Da
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Report No. : FG402228B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0049
40 Normal Voltage 0.0126
30 Normal Voltage 0.0134
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0065
0 Normal Voltage 0.0199
-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0075
20 Maximum Voltage 0.0062
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0049
Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG402228B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.70 5.65 6.23 6.58 PASS
TEL : 886-3-327-3456 Page Number :A7-10f16

FAX . 886-3-328-4978
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LTE Band 13/ 10MHz / QPSK

Middle Channel / Full RB

LTE Band 13/ 10MHz / 16QAM

Ref Lev
= At
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Complementary Gumulative Distribution Function Samples: 130000 c ry Cumulative Function Samples: 130000
Mean | Peak | crast | 10% | 1% 1 0.1% | 0019 | Mean | Paak | crest | 10% | 1% 1 01% | 0.01% |
Trace 1 [22.50 dém _ 27.95 dem 536 ab 252 d& 3,05 dE. 370 oB 5.0¢ aB Trace 1 [21.50 dem 2789 dém 5.39 OB 310 d8 375 di. 5.65 db 5.12 OB
e —_— — —
JL [ BERCEEE ] )i L BEREREE ]

Middle Channel / Full RB

LTE Band 13/ 10MHz / 256QAM

Ref Level 30.00
= At 3

dém  Offset 11,00 dB
0ds  AQT
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Ref Level 30,00 dém  Offset 11,00
= At 30ds AQT
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Complementary Gumulative Distribution Function Samples: 130000 c ry Cumulative Function Samples: 130000
Mean | Peak | crast | 10% | 1% 1 0.1% | 0019 | Mean | Paak | crest | 10% | 1% 1 01% | 0.01% |
Trace1 [20.51 dém _27.69 dem 7.38 a8 3.25 d& 515 5.23 oB 6.5 aB Trace 1 [16.65 dem 26 84 dém 5.20 OB 3.25 d& £30 db £.56 dE 7.25 0B
l— —_— —
)i W e N SARR D
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 4.99 4.83 | 10.10 | 10.05 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM ZS?AQA 64QAM ZS&QA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA 64QAM ZS?AQA
Middle CH - - - - 5.11 5.01 9.94 9.94 - - - -

TEL : 886-3-327-3456 Page Number : A7-30f16

FAX . 886-3-328-4978




SPORTON LAB.
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

pectrum - Spectrum k2
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dom _ Offset 11.00 06 = RBW 100 FHz
= ATL 30d8 SWT 19 s @ VBW 200 kHZ2  Mode FFT po AL 30 d8  SWT 19 s & VBW 300 kHz  Mode FFT
SGL Count 100/100 S6L Count 100/100
| s | CEE
mi 1697 dom I 1541 dom|
2 A 780.08200 MHZ] - 780.39200 MHz|
o o ndn 26.00 de} ndB 26,00 d8
" AL N o S A ey +.995000000 MHZ] o Pt A e B 435000000 MHz
a factar \ 156.2] 7 a factor \ 161.4
0 df od f
| ) 1
=) 53
‘\
n/
20 dam—jeorAfiaardh AT 20 = AT ot
e e |t o
=30 <30
40 -0
S0 S0
<0 40
CF 762.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Eunction Result | Type | Ref | Trc| Y-value | Function | Eunction Result |
M1 1 780,082 Mz 16.92 gbm | nde down 4,995 Mz Wi 1 15,41 dem | nde down 4838 Mz
T1 1 779.493 MHz -8.82 d8ém ndB 26.00 d& T1 1 779.532 MHz -10.68 d8m ndg 26.00 d&
T2 1 784,488 MHz -8.81 dBm @ factor 156.2 T2 1 -10.58 dém q factor 161.4
i (]
Spectrum - Spectrum k2
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Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 780,162 MRz 18,20 gbm | nde down 10.11 Mhz Wi 1 779,223 Mz 16.81 dem | nde down 10.05 Mnz
T1 1 T76.965 MHz -7.58 d&m ndB 26.00 d& T1 1 777.005 MHz -9.08 d8m ndg 26.00 d&
T2 1 7B7.075 MHz -7.96 dBm @ factor 77.2 T2 1 7B7.055 MHz -9,17 dém q factor 77.5
L L - L I J wa
Spectrum - Spectrum k2
Ref Level 30,00 dom  Offset 11.00 06 = RBW 100 FHz Ref Level 30.00 dbm _ Offset 11.00 0 = RBW 200 FHz
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Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 780,202 MRz 14.43 gbm | nde down 5118 Mz Wi 1 6.2 16,98 dom | nde down 5.95 iz
1 1 779.403 MHz -11.46 d8m nds 26,00 d8 1 1 -9.60 dém b 26,00 d8
T2 1 784.517 MHz -11.39 dém @ factor 152.5 T2 1 7B7.115 MHz -9,43 dém q factor 79.0
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